1430
STACK MOVER

OWNERS MANUAL
and
PARTS BOOK

P
ACTURING, BOX 1950, JAMESTOWN, NORTH DAKOTA 58401






.,

STEP #11.

STEP #12.

STEP #13.

STEP #14.

STEP #15.

STEP #16

STEP #17.

STEP #18.

STEP #19.

STEP #20.

STEP #21.

NOTICE

Bed beams are numbered 1 thru 8. Numbers can be seen on bearing plate at front of beam. Page #10 shows
position of each numbered beam.

Position bed beam #3 and #6 on main frame. Four (4) shims are provided. Shim where necessary,
illustration #1 page #7. Put in all bolts, but do not tighten at this time.

Install steering arm, illustration #2 page #7.5/8" bolt in assembly fixture may have to be loosened allowing
bed to shift ahead or back while aligning bolts going thru steering arm and bracket.

Bolt crossbeam #1 and #4 to bed beams #3 and #6 leaving bolts loose, CAUTION — To prevent bed beams
from hinging back and down while working under and around mover during assembly, secure front of
beams by wrapping chain around cross beam #1 and hitch crossmember. See illustration #2 page #7.

Install remaining bed beams in their appointed position. Refer to page #6 and page #8 for bolt style and
size. All bolts must be in place in all bed beams before tightening to allow for hole alignment.

Axle end stabilizers can now be installed, illustration #1, #2, and #3, page #8. Place saddle end of stabilizer
over end of axle. Insert stabilizer pivot tube in upper end of stabilizer with outside spacer next to outside bed
beam, install bolts and tighten. Place end cap under axle and install bolts. IMPORTANT - Four (4)1/2" x1-
1/2" bolts thru cap must be grade 5 bolts. Tighten bolts evenly from side to side. Torque to 130 ft.-Ibs. One
(1) 374" x 2" bolt thru cap and axle must also be grade 5. Bolts torqued to at least 200 ft.-Ibs.

Slide bearings over either end of bed rollers. Bolt to bed beams. lllustration #1 page #9. Also see page #10.

Four (4) 18 tooth coupler spkts. are provided. Two (2) coupler spkts. have 1-7/16" bore to key on gear box
drive shaft.

Set gear box on top of mounts between bed beams #4 and #5, page #10. Gear box shield mounts on same
bolts, illustration #2 page #9. Do not tighten bolts at this time to allow for alignment of bed drive shaft.

Assemble drive sprockets and bearings on bed drive shaft, illustration #1 page #11. Coupler sprockets with
1-1/2" bore key to end of drive shaft with 6" key slot. Boltassembly to beams using shims only where base
of brg. does not contact bearing mounts. Two (2) different thickness shims are provided, see illustration #1
page #11. Connect coupler chain over coupler sprockets. After gear box and drive shaft are properly

aligned, tighten all necessary bolts.

—CAUTION—

Being sure that #1 crossbeam is chained to hitch crossmember, install hydraulic cylinder opposite
assembly fixture. Remove assembly fixture and install second cylinder.

Connect and route hoses as instructed, page #13.




STEP #22.

STEP #23.

Bed chains can be installed by running a heavy wire thru bed beam. Attach wire at rear end of beam to chain
with attachment links. Attachment links are links with holes thru the side bars. Pull chain thru beam until
first attachment link will lay on top of drive sprocket. This will make all attachment links even across bed
when installation is complete. Lay smooth chain in track on top side of beam. With chain tightener fully
retracted, connect chains. Be sure to bend cotter keys around pin to prevent key from coming out. Use 1-
1/8" open end wrench thru open slot in beam to tighten chains. Correct tension can be determined by
lifting chain at center of beam. Atarms length, there should be approximately (4) inches between chain and
top of beam. NOTE: Chain will tend to loosen at first until initial stretch is gone. If chain tends to double
up behind drive sprocket when unloading under normal operations, indications are, chain is too loose
and should be tightened to prevent doubling. Chain can only be tightened until stud bolt in tightener
reaches end of slot in beam, see illustration #2 page #11. Purpose of stud bolt is to prevent loosening
tightener under stack in case of chain breakage.

It is now safe to remove chain holding bed beams to hitch. Couple hydraulic lines to tractor and charge
hydraulic cylinders for operation.

— CAUTION —

Be sure wheel bolts are tight before putting machine in operation.




5

i

Gond

_ Assembly

e T AT T £
£ .

:
i
i
£
b
R
(o
“ gm

aleld pu3 m_x<l.
O

jpuueyy “1d pu3 Xy

c C o o

o o© o O

dn spaz / J
weag Bupjjep—-
A i

—

‘Ajssy aqn
i jonid pag ‘AIssy a|xy
1 <

1eay 01 437 |,

T o P)F

™™ (2) NOISN3LX3 HOLIH

S3|0H { @sayl asn

M3IIA dOL — HOLIH

¢# NOlLvdlisNTH

n\N x hhw\m e
L Z/1-L%,.8/G6 (V)

9ziS 1jog

L# NOILVYHLSNTII

M3IA 3AIS — HOLIH

t
.91
4

alnyxi4 ‘Ajssy



L# s weag apIS 197

0o o 00 /_
> 0 Qo o_
/1
®— O) —
~ > [ . N X
_o _ aqnj ) _— [
< g# —> p “_ 1on1d pag m °
| &
|z ) S— — .
—~<— SH —> _M #4% 2@# ,ll..f/ _+ Z = - . ol./
| woz - ORI | EE i
1 |auuey) sso1) ~ Un
| YTV swesy uepy °
< b —> ° ! Py o|
_ _ “ @l _ juol4
m mmﬁ:m w_x<L\ m ﬂ -
<~ g —> I, | L ol _ =
m & 4 @ L n_l\ “ _—
| m ® @ Moddng \ —" T pm— —— J=-—
o a|buy
..TeTYKM,x em | a? w% .
i |
- Qo._. uo r S .
o | 0D paddid pueH 1ybry 73 1497 ’ L
~<— [# —— 8 A'm;ME 2P jauuey) awel4 uie|p| “1¢! rA:3 < weag sso01D
~— 8H# —>— v ” AN o

abese) ,,z/1-1 x,.8/9 ()

abelue) mlm..\r-r X,c¢/L
gepein ,,z2/L-L X,,2/1(2)
LC/L-

(0)
L x,,8/5(v)

9zis 1jod



‘sjonld dn o017

JoN 0@ 1NN oo adAy dwu) _lA #9€
yimog,.z/L-vx.v/€9sN

iy Butioars w Z# NOILLYHLSNTI

juoi4 Yyouy —>—

4/‘ L# - 9PIS 19

L# NOlLvHLSNTII

L#
‘1suj "AIssy 998 e E.AI cH ] <— weag sso1D
_- painbay ag Aepy swiys | _ _
/.AI _
e ol —
g k3 ]
~
O, LT/ X L B/E
€# INv3g a3gd — M3IA 3dIS : LZ2X.z2/L
¢/ L1 X ,.8/G

az1S 3|08



S11049 3S3HL 313734 1ON
0Q 'deo pua i19zijiqels ayl niyl yoq
.C X ., ¥/€ 3y} 1dadxa o] NOLLOE
uo aq Isnw S3joy Isay] °‘pua yoea
ui ajoy e sey agny ajxe Buoj 100} {|

— 310N
(panols) WM.u
€# NOlLYHLlSNTII dey pug Jazijiqerg >%mm
-k @
2 —>1_| < 9]0H 3IXVY (LD

13o0edg apisinQ \\

M3IA dOL

—
(

~

1921|1qB1S pU3 BXY —P

Z# NOILVHLISNTI —~ s00eds opIsIND —>[7]
2|

L# NOLLYHLSNTII oqnlioNd BARS = 1 ©
® pat s B il
"Wy :
1921)1qe1S pul 3jXY /lvm‘ Lo o ”J

WZ/L9X b/ (D)

ee o ° @ SePeID —.ZX.b/E ()
= F @ °° & S epein—,z/L-LXx,.2/L ()
& - —/ ‘ ) azis 1109
® M3IA 9pIS 14 —_—n
o044



o © w
o
e _
. pays ! Z# NOILYHLSNTTI
m“ maip doj m
,__,”e\ﬁw = = =
mu ) L — l_\ T|||| paso|] ,,LG lL
: W wz === Q N_ Aoy 'bs ..t/1
N | aunds Y1001 9

Old ovs

m:o._ ..0CL - S3sOoH /1 (2) /
Buysng ,,2/1L 01 .v/1L (2)

: .m 1}1YyS as1anay xog 1ean)

a713IHS X08 HY3D — MIIA 3AIS Buiiiy 8soH "PAH

o

¥ .,

L# NOlLvdLsSNTI

(- ) -
e Vi o J]
e P LT | I (¢) 48110H — /r/
T~ *61g 19||0H pegd
. _ weag ssou) Jeay — HM
R AL A
i a4 —\\\ %_ /_ _ K M -N\ —‘|—\ X -m\m @
b ; LZ/LLXLT/L (9
borea 437104 39 — M3IA 3dlIS @ 9z1S yjod



juaiayjiqg aae
sweag ||y palinbay sweag 8 — J1ON

SINIv3d a3g — M3IA dOL

aye|d 'b1g up padweig s| g

= AV

- = E\\Yﬁl

"

rl\




¢# NOlLvdLsSNTII

ATEINISSY HINILHOIL NIVHO - M3IA 3QIS
weagqg p#

lauayybiy ureyn 10|S 13uadyybi) ureyn

«m_u_ wY/€

(,.9) ma:ag 1auayybiy u b/

L# NOILYHLSNTTI

m [ ﬁ_E._—
v T
lejjog 'big

10|sAay ,,9

\'\

s
o]
3

g

‘»ds ylooy g Amv

=
AL
fo
T
(=)

L
ey

it
/ m Mm

R .&T_ ﬁ

Yeys buo ,,9/ (2)

'sbag ,,z/L- )

Al

'sphyds 191dno) yioo] g ()

T

ureyd 09 a|gnog E
ME JE

siaddinyg
ureyo

mﬁzm ] [ [ Fl & @ Cf
r W
X098 HY3IOD ANV IAIHA NIVHD

(2)
Buo ,,9/
Heys ,.2/L-L

A9yl 'bs ,,8/¢

S9SSaUNIIY| 7
swiys (91)

wP/EX8/€ ()
D s9pRID 2/L-L X ..2/L ()
wex,2/1 (D

821 }j0g



‘(L#) doyoue doy ‘|Ad
ljeisul 03 (anoqe g#) pasinbai se swiys asn *,, g/ L wed "JAd (ul ysnd) 10enay ‘A[ny
wies ‘JAo puaixg ‘uid 'JAD 18MO| |jEISU| "133UaD piemo] s1iod asoy yum °|AD |jejsu|

*saapuijAo
‘pAy }O uone||BISUl MO||E 0] panowdl 3q Aew alnixi4 A|quIassy ‘19quIaWsSsSold
yolly O} paujeyd weaq SS040 paq L# pue pajjeisul suue Bunasls Yupp

./ 1-92 - suld 9 01 9 — yibuaq paso|g
ajons ,, 91 x 'eld .2/ L€

INVLHOdWI s19pullAd 'pAH (2) (€]
R
buo ,,8% - 8soH ,.,2/1 (2) o o
buot ,,99 - @soH ,,z/1L (2) sus  [2]
006 - slI3 3931s ,,2/1 (¥)
' o o

utd
‘|AD 1amoT)

WH | = 2]

loyouy "J1AD (2) H

juoa4

5
4

9# weag pag @\@ { C w

NOILVTIVLSNI HIANITAD 3AIS 1HOIH — M3IA 3AIS

wex.z/t (O

9z1§ 109



13

): =

i
X 1
! o
Eetin
i y 3
| e
Q|
i m |
b
[ b I
L 4
& s 1
7
i {
I A i
A 3
feas e sate
Evaiead
| {
{ }
e
&
g
o
i =
]
b A4
et
i wied

-t L.
LBl e

‘$yea| 10} 323y pue |10 yum abiey) ‘umo(q sdijD Jawwey sbulysng ..z/L 01 .v/L (2)

— \_ssdijd9 nayy sasoy ainoy ‘sputol |je uo punodwoo 10 adey adid asn

., 0ZL X ,,¥/L - S8SOH (2)
.,8Y X ,,2/1 - S8SOH (Z)

Ladd,z/L(2) DNILNOY 3SOH — M3IA dOL

. / o
= 149 LG.‘IMH |

]

|

,,99 X ,, 2/ = S9sOH (g) /

a

\
\

06 - sl13 19918 ,,Z2/1 (¥) k fw

7= _
= wo R // 7 / N

@\ hl ..0bZ X ,,2/1 - S8sOH (2)

\
\
\

:

N

@ —<

xoqiean) .Iw_.. 9 ° (



14 Operation and Maintenance

DA P LR R S EEVETSER NS ¥k

— OPERATION —

Your Haybuster 1430 Stackmover is designed for 12 ton capacity. Do not overload.

Recommended P.T.O. speed — 540 R.P.M.

— MAINTENANCE —

Keep wheel bolts tight — Wheel bolts should be checked immediately after machines
initial use to insure bolts seating properly.

All other bolts should be checked during break in period.
Set screws in bed drive sprockets and bearing locks should be checked during break in
period to prevent misalignment in bed chain strippers. Also check for movement of U

joint on gear box input shaft.

All 378" square keys in bed drive parts are of a hardened material. Soft keys will result
in damage to gear box shaft and or bed drive shaft.

CAUTION — Make sure chain strippers behind bed chain drive sprockets
illustration #1 page #11, are in place and in good condition. A stripper missing or
bent can result in damage to bed chains and or bed drive shaft including gear box
main shaft.

— ADJUSTMENT —

Keep bed chains properly adjusted. (See Assembly Instructions.)

— LUBRICATION —
Approximately 50 strokes in each of the (4) zerks on the walking beams for the initial

greasing. All other bushings will show grease around their outer edges when
sufficiently lubricated.

Due to the angle at which the P.T.O. runs, U joints and slide should be greased
regularly.

Gear box should have approximately 1-1/2" #90 gear lub. with bed in down position.










2

_ Lower Assembly |

17

Ref. Part No. Qty. Description
1. 7800001 1 Hitch Assembly
2. 7800002 2 Steering Arms
3. 7800003 2" Hitch Extension
4. 7800004 2 Axle End Plate Channel
5. 7800005 2 Walking Beam
6. 7800006 2 Axle End Plate
7. 7800007 1 Axle Assembly
8. 7800008 2 Axle End Stabilizer Cap
9. 7800009 2 Axle End Stabilizer
10. 7800010 2 Outside Spacer
11. 7800011 2 Stabilizer Pivot Tube
12. 7800012 1 Bed Pivot Tube Assembly
13. 7800013 2 Bed Pivot Tube
14. 7800014 2 Upper Cylinder Anchors

See assembly sheets for:

Bolt Size and description Hydraulic hose and fittings.




Part No.

Qty.

Description

1. 2900030 1 Seal
2. 2900029 1 Inner Cone
3. 2900028 1 Inner Cup
4. 2900052 1 Hub Complete, Seals, Bearings, Cap Bolts
5. 2900051 1 Hub W/Cups & Stud Bolts
6. 2900025 1 Quter Cone
7. 2900024 1 Outer Cup
8. 2900023 1 Washer
9. 2900022 1 Nut
10. 2900021 1 Cotter Pin
11. 2600010 1 12.5L 16 Tire
2600006 116-16 Tire
12. 2700007 1 12.5 L 16 Tube
2700004 116-16 Tube
13. 2800007 1 Wheel 16"
14. 2900053 8 Nut
15. 2900020 1 Hub Cap

Hydraulic Cylinder

Ref. Part No. Qty. Description
1. 4100028 1 Seal Kit
2. 4100029 1 Yoke
3. 4100031 2 Pin
4, 4100031 2 Key
5. 4100027 1 3-1/2 x 16 Cylinder Complete




- Power Take Off Assembly |21
1
1
’ Ny
4\
5{ ;
2 G 7 ,1/
\ - // ’/,’
SRS | I v
Ref. Part No. Qty. Description
1. 3600031 1 Power Take Off Assy., 540 RPM
3600032 1 Power Take Off Assy., 1000 RPM
2. 3600003 1 Yoke, -540 RPM
3600033 1 Yoke, 1000 RPM
3. 3600004 2 Repair Kit, U-Joint
4. 3600034 1 Male Shaft W/Yoke
5. 3600035 2 Ring, snap
6. 3600036 2 Washer, thrust
7. 3600037 2 Bushing, nylon
8. 3600038 1 Shield, outside half
9. 3600039 1 Shield, inside half
10. 3600040 1 Female Tube W/Yoke -
11. 3600007 1 Yoke, rear




za/ﬁ/
-&

27




Ref. Part No. Oty. Description
1. 3100125 1 Shaft, main 1-7/16" x 15" long
2. 3100126 1 Key, 1/4” x 3/8” x 4" long
3. 3100127 1 Bushing, sprocket
4. 3100128 2 Sprocket, 37 tooth
5. 3100129 1 Collar, shifting
6. 3100130 1 Drive Sleeve, external spline _
7. 3100131 2 Elbow, reducing 374" x 1/4” NPT (90°)
8. 3100132 2 Snap Ring
9. 3100133 2 Barrel, shift cylinder
10. 3100134 4 O-Ring
11. 3100135 1 Shifting Fork and Plunger
12. 3100136 1 Cover, Gear Box
13. 3100137 1 Housing, gear box
14. 3100138 2 Bearing, 1-7/16" bore (Press Fit)
15. 3100139 1 Shaft, idler
16. 3100140 2 Washer, large
17. 3100141 2 Thrust Bearing, (Torrington)
18. 3100142 2 Bushing, bronze (2 Piece)
19. 3100143 4 Race, thrust bearing (Torrington)
20. 3100144 2 O-Ring, 1-1/4” IDx 1-1/2" OD
21. 3100145 2 Beveled Gear, With Bushings
22. 3100146 1 Gear and Shaft, pinion
23. 3100147 1 Key, 1/4" square x 1-1/2" long
24. 3100148 2 Link, connector (No. 80)
25. 3100149 1 Jam Nut, 1-1/4" (With Set Screw)
26. 3100150 2 Chain, roller (No. 80 4 Pitches)
27. 3100151 1 Collar, Camlock 1-1/4"
28. 3100152 2 Bearing, 1-1/4" (W/Collar)
29. 3100153 1 Gear Box Complete







